

# 子宮平滑筋肉腫

## パゾパニブ単独療法

			Day	1	2	3	4	...	連日
Pazopanib	ヴォトリエント	800mg /body	内服	→	→	→	→	→	→

## IFM療法

			Day	1	2	3	4	5	...	28
IFM	イホマイド	1500mg /m <sup>2</sup>	点滴静注	↓	↓	↓	↓	↓		
28日(4週)1コース										

## ADM療法

			Day	1	...	...	...	21
ADM	ドキソルピシン	60mg /m <sup>2</sup>	点滴静注	↓				
3週(21日)1コース								

## DTX + GEM 療法

			Day	1	...	8	...	15	...	21
DTX	ドセタキセル	40~70mg /m <sup>2</sup>	点滴静注			↓				
GEM	ゲムシタピン	450~900mg /m <sup>2</sup>	点滴静注	↓		↓				
21日(3週)1コース										

## Eribulin 療法

			Day	1	...	8	...	15	...	21
Eribulin	ハラヴェン	1.4mg /m <sup>2</sup>	点滴静注	↓		↓		休		
21日を1コース										